SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Made Sweep

Ref Level 3000 dBm  Offset 1180 6B

6L

RefLevel 30.00dBm  Offset 11.80 d8.

Mode Sweep

Count 100/100
1 Spectrum Emission Mask
Limit Chesk P e s
20 diten 20 dbi
10 10
a = { ity e, ey et v
[ ! |
10 T T T 7 10 dby T
SEM_UMIT_002_ABS_0 EEM_LIMIT_002_ABS_0 | l
I
4 E T
Fi W W
» A B A !
w‘ww‘\'”ﬂd L SR Himanni i
st ! gl A b
40 e 40 dBm ey S e
r_,,,_u.""‘"" || T S BT S
50 dBmggpa™—t B
£
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz
2 Result Summary 2
[Sub Block A Center 81650 MHz Tx Power 19.90 dBm REW 50.000 kHiz Sub Block A Comter 62150 MHz Tx Power 10.84 dbm REW 50.000kHz
Tx Bandwidth_5.000 MHz None

-7.500 MHz 2538 MHz 100.000 kHz . z -23. m di

-2.538 MHz -2.500 MHz. 300,000 Hz 813.98890 MHz -41.46 dBm -61.36 dB

2500 MHz 2538 MHz 300.000 Hz 819.006 96 MHz -42.50 dBm -62.40 dB

2.538 MHz 7.500 MHz. 100,000 kHz 819.04577 MHz -22.74 dBm -42.65 dB
]

Tx Bandwidth 5.000 MHz

7.500 Mz 2538 MH
2538 MHz
2.500 MHz
2538 MHz

-2.500 MHz
2538 Mz
7.500 MHz

818.94179 MHz
818.96294 MHz
824.01298 MHz
824.04577 MHz.

z 100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

-10.94 dB
-23.73 dB
-25.30 dB
14.82 dB

-43.78 dB
-63.57 dB
-65.14 dB
-47.66 dB

02:47:43 BN 02/15/2024

02:54:87 BN 02/15/2024

10215

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 11.80dB Mode Sweep

1 Spectrum Emission Mask

SGL

Count 100/100
@1Rm Avg

Limit Chec| PRSS
20 dBmr
10 dBn
B e e L Ty
0 dBmy / \
10 dBm
SEM_LIMIT_002_ABS_0 ‘ f \
20 dBm N
0 dem —— " " MWWW%
};B "
60 dBm
_CF 819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.45 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
+10.000 MHz 5,038 MHz 100.000 kHz 813.939 18 MHz -26.81 dBm 49.26 dB -13.81dB
5038 MHz 5000 MHz 300.000 Hz 813.993 04 MHz -44.78 dBm 67.23 dB -28.78 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.00997 MHz 48.12 dBm -70.58 dB 28128
5.038 MHz 10.000 MHz 100.000 kiz 824.479 48 MHz -30.07 dBm 52.53 dB 17.07 dB

03:11:51 PM 02/15/2024

Rty S C0R

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

RefLevel 30.00dBm  Offset 11.80dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBnr
10 dBrv
oo AR o e A e
0 dBrr ( \
-10 dBnr
SEM_LIMIT_002_ABS_0 ‘ j \
-20 dBmr M
-30 dBmr "{'"Ww WWWMW
40 g TS S|
-50 dBnr
-60 dBrr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.97 dBm REW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.926 73 MHz -26.00 dBm -47.97 dB -13.00 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.984 01 MHz -45.54 dBm -67.52 dB -25.54 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.009 97 MHz -49.32 dBm -71.29 dB -29.32 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.28879 MHz -31.64 dBm -53.61 dB -18.64 dB

03:12:31 PM 02/15/2024

»_ 2024-02-15
N

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 11.80dB Mode Sweep

1 Spectrum Emission Mask

SGL

Count 100/100
@1Rm Avg

Limit Chec

20 dBnr

10 dBrv

0 dBr

-10 dBmr

SEM_LIMIT_002_ABS_0

-20 dBmr

-30 dBmr

-40 dBm e

|80 dBm

60 dBmr

CF819.0 MHz

2 Result Summary
Sub Block A

5005 pts

Center 819.00 MHz

2.0 MHz/

Tx Power 20.94 dBm

Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Span 20.0 MHz

03:13:10 PM 02/15/2024

-10.000 MHz -5.038 MHz 100.000 kHz 813.88525 MHz -30.21 dBm -51.15dB -17.21dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.977 99 MHz -47.36 dBm -68.30 dB -27.36 dB

5.000 MHz 5.038 MHz 300.000 Hz 824.008 84 MHz -52.51 dBm -73.45 dB -32.51dB

5.038 MHz 10.000 MHz 100.000 kHz 824.21832 MHz -33.57 dBm -54.51 dB -20.57 dB
O

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 11.80 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @1RmAvg
Limit Chec PRSS
20 dBnr
10 dBrv
0dB ey el Clira iy SN
10 dBm
SEM_LIMIT_002_ABS_0 ‘ J \
-20 dBmr hh
-30 dBmr
. e [t
dBr ey
0.8
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.50 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 5,038 MHz 100.000 kHz 813.959 93 MHz -30.48 dBm -50.99 dB -17.48 dB
-5.038 MHz -5.000 MHz 300,000 Hz 813.996 05 MHz 46.51 dBm 67.02 dB -26.51 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.009 97 MHz -51.24 dBm 71.75 dB 31.24 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.04836 MHz -34.44 dBm -54.94 dB -21.44 dB
oy D 5 00T

03:13:51 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

ReflLevel 30.00dBm  Offset 11.80dB SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec!
20 dBm:
10 dBrv
0 dBrmv w T f V\
-10 dBnr
SEM_LIMIT_002_PBS_0
-20 dBnr
-30 dBm
-40 dBm M
g ol ity |
;WHNMW
60 dBnr
CF819.0 MHz 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A TxPower 18.41dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 813.95578 MHz -32.86 dBm -19.86 dB
-5.038 MHz 813.99492 MHz -47.69 dBm -27.69 dB
5.000 MHz 824.012 98 MHz -53.27 dBm -33.27 dB
5.038 MHz 824.08153 MHz -37.15 dBm -24.15 dB

03:14:50 PM 02/15/2024

. 2022-02-15
FE 1589

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm Offset 11.80dB SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec
20 dBnr
10 dBr
0 dBrr eyl
-10 dBnr
SEM_LIMIT_002_ABS_0
-20 dBmr
-30 dBmr
dBm ™ S e
-60 dBrr
CF 819.0 MHz 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Tx Power 19.97 dBm REW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 813.930 88 MHz -29.76 dBm -16.76 dB
-5.038 MHz 813.98702 MHz -48.11 dBm -28.11 dB
5.000 MHz 824.003 95 MHz -47.86 dBm -27.86 dB
5.038 MHz 824.147 85 MHz -31.37 dBm -18.37 dB
= 2020-02-15
TE O asa02

03:10:33 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 1180 B

Ref Level 0.00dBm  Offset 11.80 48

03:01:45 P 02/15/2024

03:03:24 P 02/15/2024

Mode Auio Sweep s6L Mode Auio Sweep s6L
Count 100/100 Count 100/100
Line _S Line _SPUR{OUS_LINE_ABS_0g2
10 dBm 10 dBar
SPURIOUS_UINE ABS_002 SPURIOUS_UINE |ABS 002
20 20
30 30
w0 | B R T P . B T ] A |
Ml vt [Nailhmivage
60 -60
70 dBm 70 dBn
80 80
90 90
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 34.21935 MHz -47.68 dBm -34.68 dB 30,000 MHz 809.000 MHz 100.000 kHz 34.39245 MHz -47.02 dBm 4.02
829.000 MHz 1.000 GHz 100000 kHz 987.15688 MHz 50.52 dBm 3752 dB 629.000 Mz 1.000 GHz 100.000 kHz 830,303 55 MHz -50.51 dBm 37.51 B
1.000 GHz 3.000 GHz 1.000 MHz 2.89588 GHz -38.22 dBm -25.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99538 GHz 3835 dBm -25.35 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.98100 GHz -34.50 dBm -21.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97780 GHz -34.69 dBm -21.69dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49881 GHz -3332 dBm 2032 dB 7.000 GHe 91000 GHz 1.000 Mz 7.49006 GHz -33.45 dBm -20.85 dB
cots T Bk seor s M

Highest Channel

Ref Level 0.00d8m  Offset 1180 B

Mode Auto Sweep

6L
Count 100/100

03:02:27 P4 02/18/2024

&0
70 di
80
%0
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 809.000 MHz 100.000 kHz 35.084 86 MHz -47.64 dBm
829.000 Mz 1.000 GHz 100,000 kHz 940,955 64 MHz 50.37 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.99363 GHz 38.39 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.50065 GHz -34.69 dBm
7.000 GHz 9.000 GHe 1.000 MHz 7.45507 GHz -33.58 dBm
Raady

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. :

FG270608-10A

Frequency Stability
Test Conditions FR1 n26 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0051
40 Normal Voltage 0.0225
30 Normal Voltage 0.0157
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0163
0 Normal Voltage 0.0073
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0219
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0259
20 Battery End Point 0.0033
Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : AB-19 of 19

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.06 5.20 5.98 6.20 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.62 PASS
TEL : 886-3-327-3456 Page Number : A9-1 of 14

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

Rellovel 3000dBm  Offsss 115048 = AnBW 20 M Reflovel 3000dBm Offset 11,8043 = AnBW 20 Mz
- an 00 Meos Tme 65 s - s 3005 Mess Time 55
1coF
1E-
*
5 . \
{ i
1604 : 1E0s L
I \
\ ;
sz omn Mean Pur + 20,00 d5 || (GEZLO MRS Niean P + 30,0088
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000
-_zu; dBm 2755 dBm —uz ) 1825 33245 40608 _Assdn ="_zzas dBm e —— 23508 43208 52048 55348
03:22:40 m 02/15/2028 03:23:00 M 02/18/2028

16QAM 64QAM

RefLevel 3000 B Offset 11805 = AnBW 20 MHz
- an 3000 MessTime 655
1 CCDF

Reflevel 300008 Offset 11,8008 = AnBW 20z
- it 5008 Mess Time 65ms
— B
| IE =
I
- 1E
IE04 "I 08 \
| |
| .
‘ X, I
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 2139 dBm 27.71 dBm 63248 25448 434 4B 5.98 dB 62848 = 20.90 dBm 27.63 dBm 6.73dB 300 dB 508 db 62048 661 db
LG I R pe T
03:23:17 M 02/15/2024 03:23:3¢ B4 02/15/2024

RefLevel 3000 B Offset 11805 = AnBW 20 MHz
- an 3000 MessTime 655

1CoF 153 view
—f-
.
1E04 -
|
|CF 824.0 MHz_ Mean Pwr + 20.00 dB

2 Result Summs Samples: 130000
- 18.93 dBm 26.42 dBm 7.49 dB 252 dB 522 4B 66298 14

03:24:05 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.21 9.85 14.49 19.33
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.32 5.30 10.32 10.23 15.25 15.28 20.43 20.52
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.28 5.28 10.19 10.29 15.28 15.27 20.42 20.42
TEL : 886-3-327-3456 Page Number : A9-3of 14

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto sweep

(GFa24.0MHz 70001 pis 0 Mz

03:19:49 PM 02/15/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz
= A 3008 SWT 10 ms = VBW 300kHz _Made Auto Sweep

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
= A 3008 SWT 10 ms = VBW 300kHz _Made Auta Sweep

20 dim 20 do
¥ 41 14,416 dem E
. 4113716 déi P e AL v iy “ L e PR Vg ¥ SN RN
7 i
0 dbe

(GF824.0 MHz. 70001 pts 0 WiHz/

03:33:35 M 02/15/2024

(GF824.0 MHz.

10001 pts

0 MHa/

03:34:11 PM 02/15/2024

64QAM

256QAM

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto sweep

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep

03:34:47 MM 02/15/202%

H1 13541 B
0 Martvallmn b ™ iy, 10 43 10 =
/ S S N N e L
H2-12.159 a8
204 i Y
FazaomAz 5001 pts G FazaomAz 5001 pts ELLT

03:35:23 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
- an 3008 SWT 101 ms = VBW 1 MHz  Mode Auto sweep

11 17.434 dii e ¥

ALy

(GFa24.0MHz 0001 pts.

03:20:38 PM 02/15/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

Vi

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
= A 3006 SWT 10 ms = VEW 1 MHz_Made Auto weep

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

= A 3008 SWT 10 ms = VBW 1 MHz_Made Auta Sweep

4114179 déim

i

(GF824.0 MHz. 70001 pts

iz | | [cF824.0 ke

03:32:53 PM 02/15/2024

10 M2/

03:32:21 PM 02/15/2024

64QAM

Vi

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
- an 3008 SWT 101 ms = VBW 1 MHz  Mode Auto sweep

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

- an 3006 SWT 10 ms = VBW 1 MHz  Mode Auto Sweep

20 do 20 dor
N 113543 dfim LT o 4110591 dim
! f’ il
0 dbir ! 0 dbir f‘
/ /
]n. 2157 ok FH2 15069 dB
J

(GFa24.0MHz 0001 pts.

03:31:45 PM 02/15/2024

(GFa24.0MHz

.0 MHz/

03:31:09 PM  02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 30,00 0B Offset 115008 » REW 300kHz

- are 3008 SWT 10 ms = VEW 1wz Made Auto Sweep
438 am
6,383 00 M
20 dim 118,301 o oapp} 0.5 48]
Py W, Ny 12.45300 M
0 r ;
0 dt / \
] |
42 7,698 abm

(8240 MHz 70001 pis 0 Mz Span 30.0 Mz
- e

03:21:29 PM 02/15/2024

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

RefLevel 30,00 0B Offset 115008 » REW 300kHz RefLevel 30,00 0B Offset 115008 » REW 300kHz
= A 3006 SWT 10 ms = VEW 1 MHz_Made Auto weep = A 3008 SWT 10 ms = VBW 1 MHz_Made Auta Sweep

1525500 M 1528200 Mz

. 114,569 dim P e P —— . i1 14.864 diim S ey B e At e

MW i || Ml

30 gt 30
¥
|CF 824.0 MHz_ 10001 prs 0 MHz/_ Span 30.0 MHz | | |CF 824.0 MHz 10001 pts 0 MHz/ Span 30.0 MHz
03:28:13 M 02/15/2024 03:28:47 M 02/15/2024
RefLevel 3000 dBm  Offset 1130 08 = REW 300 iz RefLovel 30,00 B  Offset 11308 = REW 00kHz
- A 3008 SWT 10 ms = VEW 1wz Made Auto Sweep - are 3000 SWT 101 ms = VBW 1 Miiz_Mode auto Sweep
i 5 dBim
$16.30200 Mtz !
20 dom oapp} asues] | |20 dom
15.25200 MH
4114081 d
10 s LT L R S P TP T 10 H1 11,049 défm
f Y ot AT AT,
o 1} \ o |
b, \ |
H2 11 T 3 | \

(8240 MHz 70001 pis 0 Mz Span iz || |[Faza.0 Mk 70001 pis 0 MHz/

03:29:23 PM 02/15/2024 03:30:13 PM 02/15/2024

TEL : 886-3-327-3456 Page Number 1 A9-6 of 14
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 0B Offset 1150 08 = REW 500kHz
- an 3008 SWT 101 ms = VBW 2MHz Mode Auto sweep

15.332.00 Mz

-

(GFa24.0MHz 70001 pis 0 Mz

03:22:30 PM 02/15/2024

Span 40.0 WAz

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 1150 08 = REW 500kHz
= A 3008 SWT 10 ms = VEW 2 MHz_Made Auto weep

20.02800 M

RefLevel 30,00 0B Offset 1150 08 = REW 500kHz
= A 3008 SWT 101 ms = VEW 2 MHz_Made Auta Sweep

41 16.109 déim

2052800 MHz

(GF824.0 MHz. 70001 pts 0 WiHz/

03:27:11 MM 02/15/2024

Span 40.0 MHz

(GF824.0 MHz. 0001 pts 0 e/

03:26:32 PM 02/15/2024

64QAM

256QAM

RefLevel 30,00 0B Offset 1150 08 = REW 500kHz

RefLevel 30,00 0B Offset 1150 08 = REW 500kHz

03:25:51 PM 02/15/2024

- X000 SWT 101ms = VW 2wtz Mode Auto Sweep -an Spg SWT 101 ms = VBW 2wz Mode AutoSwess
H1 15.520 dim 41600 MH; 20418600 MHz
s St W 11 12,508 dfy

10 o] N, 10 - B pr—

/ \

| )
o dtr { L o dtr

{ \ I
10 g 210,480 v LS 10 d8im i

i e

/’M h " “.
PR o

|CF 824.0 MHz. 10001 pts 0 MHz/ Span 40.0 MHz | | (CF 824.0 MHz 10001 pts .0 MH2/

03:25:06 PM  02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.97 13.45 17.92
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.51 4.54 9.29 9.30 14.13 14.15 18.88 18.97
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 451 9.29 9.35 14.19 14.09 18.96 19.04
TEL : 886-3-327-3456 Page Number : A9-8 of 14

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- SWT 1,01 ms = VBW 300z _Mode Auto Sweep
h
0
n, — _— L
10 4 :
o
f
P

|CF 820 0 Wz 1001 pts 0 MHz/
2 Marker Table

mi 1 822 871 MHz 1718 dBm Oce B

n 1 821.74831 MHz 12.25 dim Occ B Centroid

n 1 82622669 MHz 11.08 d8m Oce B Freq Offset

-

03:19:27 MM 02/15/202%

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
= A 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
SWT 101 ms = VEW 300kHz_ Made Auta Sweep

mifi] 7 cbim
23,121 00 MH
20 20
. R RSy TSVl S . et
B \ |
L "
r "~ T
I \ o
\
(F824.0 MHz 1001 prs 0 MHz/ (F824.0 MHz 1001 ps Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 823.061 MHz 1310 dBm Occ Bw M1 1 823121 MHz 14.17 dBm 4.543090532 MHz
m 1 82173705 MHz B2 dim Occ B Centroid m 1 82171971 MHz B8 diim B23.891 256912 MHz
n 1 826254 48 MHz 5.46 dBm Oce B Frieq Offset n 1 826,262 8 MHz 742 dbm -8.743 088 438 by

-

03:33:16 PM 02/15/2024

03:33:53 PM 02/15/2024

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- 3000 SWT 101 ms = VBW 300kitz_Made Auto Sweep

Bandwidth Bandwidth
mifi] 3 cbim
52421000 M
20 20
0 e S 2 el = 0 —
N / /
v |
(F824.0 MHz 1001 prs 0 MHz/ (F824.0 MHz 1001 ps Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 825,618 MHz 13.47 dBm Occ Bw M 1 824.21 MHz 9.63 dBm 4.511 589635 MHz
m 1 82172602 MHz 6.74 dim Oce Bw Centroid m 1 82172047 MHz 429 dim B23.576 266 545 MHz
i 1 26,2048 MHz 7.9 dBem Oce B Freq Offset i 1 826232 06 MHz 456 dBm 23733 455 079 kHe

-

03:34:28 PM 02/15/2024

03:35:05 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-9 of 14



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

3008 SWT 101 ms = VBW 1wz Made Auto Sweep
Bandwidth
1 . EaT IR N s Frmamra sl
0 f ¥
’ |
0. i .
y L
f )
! \
h N f\ 7
Id e
a0 M 001 prs O W/ Span 20.0 MHz
2 Marker Table
M 1 §21.562 MHz 17.33 dBm Oce B 8970197059 MHz
n 1 193065 MHz 1149 dbm Occ B Centroid B23.791 636,855 MHz
n 1 828276 7 WHz 1185 dém O B Freq Oifset 208 363 145,099 ke

03:20:19 PM 02/15/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

BB o - e

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

- At 008 SWT 101 ms = VBW 1 MHz  Made Auto Sweep - At 008 SWT 101 ms = VBW 1 MHz  Made Auto Sweep
e e e e e e
i = i
- -
10 7 = 10 - = 1
) =‘ = . ¢ \
i 3 / ,
- v
bt d x| o e
e oot swwar T e oois s SansnomE

2 Marker Table

2 Marker Table

M 1 825,638 MHz 1336 dBm Occ Bw 9294513732 MHz M 1 82362 MHz 13.98 dBm Oce B 9.303 824 388 MHz
m 1 819333 6 MHz 9.17 dim Occ B Centroid 23,980 B35 54 MHz m 1 8193257 MHz 5,06 diim Occ B Gentroid B23.877 638923 MHz
n 1 828,626 1 MHz 6.26 dim Oce B Frieq Offset 19,114 460 122 kiz n 1 8286296 MHz 5,16 dm Oce Biw Freq Offset 22361076937 kHz

03:32:35 PM 02/15/2024

03:32:03 PM 02/15/2024

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

BB o - e

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

03:31:27 MM 02/15/202%

03:30:50 PM 02/15/2024

- A 008 SWT 101 ms ® VBW 1 Miz_Made Auto Swesp - A 3000 SWT 101 ms = VBW 1 Miiz_Mode auto Sweep
1 Occupiad Bandwidth 1 Oecupiad Bandwidth
W] 1073 dim
823 5200 Mg 823,101 0 Mz
» »
0 L PN | S Y Y 0 po s T .
o 3 o Tt 1
f | \
; / i
b, I A
T 7 W
i f r LY
* o [T W AR,
[FETS 001 prx [T Span 20.0 Wiz || | 524.0 Wi 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 823.52 MHZ 13.77 dBm Oce 9.291373 76 MHz M 1 823.101 MHZ 10.73 dBm Qcc B 9352441 407 MHz
n 1 8193269 Mz 833 dim Occ B Centroid B23.972 556 668 MHz n 1 193003 Wz 471 dim Occ B Gentroid 823,976 56 95 Miz
n 1 BIBE182 Wz 821 dim Occ B Freq Offset 27,401 331 708 ke n 1 82865 8 Wz 577 diim Occ B Fre Offset 23441050133 ka
- [ - .

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A9-10 of 14



ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 0B Offset 115008 » REW 300kHz

3006 SWT 101 ms = VBW 1 MHz Mode Auto weep

Bandwidth
ety pep it e g 2
0 !
\
|
o i
/ |
[ L
(P (S R
9
e
(T o1 S Span 00z
2 Marker Tonle
M 1 820.254 MHz 18.26 dBm Occ Bw 13.458 840926 MHz
n 1 8169058 Mz 1193 dim Oc B Centrid B23.636 256 292 Ms
L] 1 830365 7 MHz 12.56 dBm Oce Bw Freq Offset 363.743 708 178 kHz

03:21:10 PM 02/15/2024

FR1 n26 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

T Bl v - | spectum

RefLevel 30,00 0B Offset 115008 » REW 300kHz RefLevel 30,00 0B Offset 115008 » REW 300kHz

= an 3008 SWT 101 ms = VEW 1 MHz_Made Auto Sweep = an 3008 SWT 101 ms = VEW 1 MHz_Made Auta Sweep

1 ccupiad Bandwidth o |17 Scupiad Bandwidin
Wil 3 b
823,801 0 W
» »
oA ot A ot A s A4
o - = \ o x
! /

J |
o : - o “

i | / \

1 !
\ 1 ) i
LT . N e
optn N 7
Ao Mn it o el
s i
ty e
a0 M 001 prs O W/ Span 30.0 MHz || [CF 520.0 bz 001 ps
2 Marker Table 2 Marker Table
M 1 §23.401 MHz 14,63 dBm Oce B 14.131125027 MHz M 1 §23.431 MHz
n 1 169131 Wz 9.44 dim Occ B Centroid B23.978 646 182 Mz n 1 16523 Mz

n 1 831,044 2 MHz 9.78 dm Oce B Frieq Offset -21.353 817 546 kia n 1 831,075 1 MHz

03:27:55 PM 02/15/2024 03:28:28 PM 02/15/2024

64QAM

RefLevel 30,00 0B Offset 115008 » REW 300kHz RefLevel 30,00 0B Offset 115008 » REW 300kHz

- are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep - are 3008 SWT 107 ms = VBW 1 Wiz Mode auto Sweep

1 Occupiad Bandwidth 1 Occupiad Bandwidth

W[ 1407 dbm
823,341 0 e
2 2
. : Y 4] VT WP E . .
] *
o - . o -
| | | \
i / \
o oy f \
el s [REFLSTT VR f \
I s s il .
- il it
il
GazoNE ot pte Gz Span 30.0 Wiz || (G828, Nz 0T s
2 Markes Toble 2 Markes Toble
] 1 823341 MHz 13,07 ¢Bm Occ 12193829423 MHz ] 1 823.401 MHz
n 1 8168811 iz 5,00 dim Occ B Centroid B23.578001 658 Mz n 1 8169369 iz
n ' 8310749 Wtz 954 dgm Occ B Freq Offset 21,988 342 159 ke n ' 831036 M
ES DO .
03:29:08 MM 02/15/2024 03:29:55 MM 02/15/2024

TEL : 886-3-327-3456 Page Number

FAX . 886-3-328-4978

1 A9-11 of 14




ssamanas. FCC RADIO TEST REPORT

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 1150 08 = REW 500kHz
3008 SWT 101 ms = VBW 2MHz Mode Auto sweep

Bandwidth
2 s
U AU Y PPN "W N
0 '
| 1
N / L
! |
[ \
- “'II l.\l‘
8 SN SR
GazoNE ot pte Gz
2 Markes Toble
] 1 $18.925 MHz 18.33 0Bm Occ 17.920573101 MHz
n 1 8135173 bz 1285 dim Occ i Centroid B23.478 157434 Mz
n ' 8324384 ez 1200 dém Occ B Freq Offset 521,842 566 465 itz

03:22:10 PM 02/15/2024

FR1 n26 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 1150 08 = REW 500kHz

= an 3008 SWT 101 ms = VEW 2 MHz_Made Auto weep

1 Oceupiad Bandwidth

ultiView Spactrum
RefLevel 30,00 0B Offset 1150 08 = REW 500kHz

= an 3008 SWT 101 ms = VEW 2MHz_Made Auta Sweep
1 Oceupiad Bandwidth

Report No. : FG270608-10A

» »
R e Vo VN Y I~ I
o o ¥
\ /
o T -
-, s
it g
W v,
o :
A
B | el ied!
TS 001 prs O W/ TS
2 Markes Table 2 Markes Table
mi 1 820.883 MHz. 16.05 dBm Oce B 18.888 592 682 MHz mi 1 820.963 MHz.
n 1 14,5812 Mhz 9.95 dim Oce B Centroid B24.028506 63 MHz n 1 125401 MHz
n 1 8335155 Witz

03:26:48 PM 02/15/2024

n 1 8334726 MHz 1044 dBn Oce B Frieq Offset 20,506 689 529 kHz

03:26:08 PM 02/15/2024

64QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 115008 = RBW 500 kHz

- 3000 SWT 101 ms o VBW 2Miz _Mode Auto Sweep

| Occupied Bandwidth

ultiView Spactrum
RefLevel 30,00 0B Offset 1150 08 = REW 500kHz

- Are 3008 SWT 100 ms = VBW 2MHz  Made Auto Sweep
1 Occupiad Bandwidth

- e
It A
Tt
/ -

e d I
[FETS 001 prx [T [FETS
2 Marker Table 2 Marker Table

W 1 828.955 MHZ 15.40 dBm Oce 18.963053 07 MHz W 1 825.199 MHZ

n 1 195101 Wz 10.70 dim Occ B Centroid B23.994651 719 WHr n 1 194537 Wz

n 1 8335021 Wbz

03:25:32 PM 02/15/2024

i 1 8334792 MHz 1039 d8m Oce B Freq Offset 5348 280 572 bz

03:24:46 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Middle Channel

RefLevel 000dBm Offset 11.80 dB Mode Auto Sweep SGL
Count 100/100
1 Spurious Emissi
Limit Chec| PRSS
Line _SPUR|OUS_LINE_AB5_0C2 PASS
10 dém i
| SPURIOUS_LINE |ABS 002
-20 dBny
-30 dBmr
" " | e e PO gy, |
-40 dBm
-60 dBm
-70 dBmr
-80 dBn
-50 dBmr
30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summary
30.000 MHz 814.000 MHz 100.000 kHz 34.94328 MHz -47.53 dBm -34.53 dB
849.000 MHz 1.000 GHz 100.000 kHz 893.47726 MHz -50.48 dBm -37.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98538 GHz -38.44 dBm -25.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6. r4 -34. m =21
7.000 GHz 9.000 GHz 1.000 MHz 7.498 06 GHz -33.48 dBm -20.48 dB

»_ 2024-02-15
Ry DN = A0

03:18:13 M 02/15/2024

TEL : 886-3-327-3456 Page Number 1 A9-13 of 14
FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT

Report No. :

FG270608-10A

Frequency Stability
Test Conditions FR1 n26 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0154
40 Normal Voltage 0.0165
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0037
0 Normal Voltage 0.0160
PASS
-10 Normal Voltage 0.0059
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0018
20 Battery End Point 0.0079
Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : A9-14 of 14

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No

. FG270608-10A

FR1 n30

Peak-to-Average Ratio

Mode FR1 n30 /5MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.78 6.56 6.78 PASS
Mode FR1 n30/5MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.40 PASS
TEL : 886-3-327-3456 Page Number : A10-1 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n30 /5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel J000 B Offsct 3000 = AnBW 5 MHz

RefLevel 3000 dBim. Offset 30008 * AnBW 5 MKz

-t 3008 Mess Time 26 ms 3009 MessTime 26 ms
1 CCDF
TEQ 1EQ
TEL TE
= T
TEQ4 " TE04 -
|
i
I
|CF 2.31 GHz Mean Pwr + 20,00 dB | | [CF 2.31 GHz Mean Pwr + 20.00 dB
2 Result Surmmas Samples: 130000 2 Result Surnmas Samples: 130000
-—zuv d8m _z!us dBm 5.41 dB _< 54 B h; 5248 _.: 4648 _5 m g—zur d8m —mgz dBm 6.65dB 23848 458 db 5788 662db
vy ENEEREND & 3 Sescing EEEEEREND -
05:54:07 A 02/16/2024 09:54:23 M 02/16/2024
- . = - =
Reflevel J00000m Offser  300aD = AnBW 5 Wiz Reflevel 3000c0m Offset 300D = AnBW 5 Meiz
- 3008 Mess Time 26 ms - an 3048 Meos Time 26 ms
1CCOF 15a View
1E0 1E0 =
TEL 1E02:
= 1E T
1 |
TE-04- ‘_“ TE04-
| i
1 =
‘l
I 1
[FEISN Mean Pwr + 30,00 d8 | | (G231 6o Mhean Pwr + 20,00 dB
2 Result Summas Samples: 130000 2 Result Summa Samples: 130000
- 2130 d8m 28.79 dBm 7.49d8 23848 516.dB 65648 .48 98 g 20.74 dBm 28.16 dBm 7.42 dB 2908 53448 6.18d8 71248
e e

05:54:41 AM 02/16/2024

09:54:56 MM 02/16/2028

256QAM

Reflevel 3000 08m  Offset 30008 = AnBW 5 MHz
- At

3008 Meas Time 26 ms

G231 Ghz Wiean Pwr + 20.00 dB

2 Result Summa Samples: 130000
= 18.68 dBm 25.78 dBm 710 dB 2.9 d8 514d8 6.40 B 71048

—

©9:55:36 AN 02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-2 of 30




samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.23 -
Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.23 5.25 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.27 5.32 - -
TEL : 886-3-327-3456 Page Number : A10-3 of 30

FAX . 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

Ref Level 30,00 B Offset 30008 = REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 Az i P S ) NN PP § VN o

U L

|CF 2.31 GHx 10001 pts 0 MHz/ Span 10.0 MHz
- L) e

10:31:31 MM 02/15/2024

FR1 n30/5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e - s BB v s =

Ref Level 30,00 B Offset 30008 = REW 100 kHz

Ref Level 30,00 B Offset 30008 = REW 100 kHz

- At 3008 SWT 0.1 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
WAL 1295 dhen WAL 1209 dhen
250737 000 2507351 000
20 dée oapy azaaa [ | 20 dorm oapy as0as
235 000 M R 5 308 00 e
) 11 di P WP S, VLN N bty T, 0 a— LU e b/

I Mool Ml T N

|CF 2.31 GHz 10001 prs 0 MHz/_ Span 10.0 MHz | | |CF2.31 GHz 10001 pts 0 MHz/
] L) i

10:32:31 MM 02/15/2024 10:33:08 AM  02/15/2024

64QAM 256QAM

S CEEm S CEEm
- At 3008 SWT 101 ms = VBW 300kHz Mede Auto Sweep. - At 3000 SWT 101 ms ® VBW J00kH: Mode Auto Sweep

i NIV )

[FEIN 70001 pis 0 Mz Span 7| |CEEIE 70001 pis 0 MHz/

10:33:45 MM 02/15/2024 10:34:24 AM 02/15/2024

TEL : 886-3-327-3456 Page Number : A10-4 of 30
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.50 -
Mode FR1 n30 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.52 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.52 4.52 - -
TEL : 886-3-327-3456 Page Number : A10-5 of 30

FAX . 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

Ref Level 30,00 dBn  Offset 30048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

10 i ..
0 f kY
L

(FEIT 001 prx [T Span 10.0 Wiz
2 Marker Tablz

W 1 2308891 GHz 16.98 dBm Occ i 4500990463 MHz

n 1 2307 7449 6z 11,82 dim Occ B Centroid 2309995 39 GHz

n 1 3122459 GH: 1052 dBm Oce Bw Freq Offset 4604 243 38 kHz

10:31:07 MM 02/15/202%

FR1 n30/5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o | - i ]

Ref Level 30,00 dBn  Offset 30048 = REW 100kHz Ref Level 30,00 dBn  Offset 30048 = REW 100kHz

= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep

1 Oceupiad Bandwidth 1 Oceupiad Bandwidth

Wi =
2miz00n
| )
. [ PN SUN e . B LT W BV S
) / \ ) \
J \ g \
- A y o
(FETET Wi T Span o0 me || (G231 G Wi I Span 00N
2 Mo T 2 Mo T
il i 2309051 Gz TR Bm o 4526928387 MHz il i 2308142 Ghz Ta62dm  Ouow 2529370032 MHz
n 1 230772776k Bddim  Occu Conteid 2309991 16 Gz n 1 23077165 6hs T04dln  OccBu Gemtroid 3309981 214 Gz
n 1 23122546 GHz £.77 dBem Oce Bw Freq Offset B.864 446 775 kHz n 1 23122459 GHz 8.25 dbm Occ Bw Freq Offset -18.785 616015 kHz
- - -
10:32:12 AM 02/15/2024 10:32:46 M 02/15/2024

64QAM 256QAM

S EErOT S EErOT

- are 3008 SWT 101 ms & VBW 300k Mode Auto Sweep - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Swsep
1 Occupiad Bandwidth 1 Occupiad Bandwidth

W] 2708
2311 62800 G 231020000 G
n n
0 oo S 0 s —
o - Y o L
I \
A n
\ Al ' N\
CFET 001 e 0 Mz Span 10.0 MHz || [CF231 GHe 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 2.311628 GHz 1391 dBm Oce B 4.523922 274 MHz M1 1 23102 GHz 9.70 dBm Oce Bur 4523594924 MHz
n 1 23077307 GHa 7,66 dim Oce B Centroid 2303992612 GHz n 1 230771886Hz 4.7 dbm Occ B Gentroid 2,309 980633 GHz
n 1 23122546 GHa 652 dBm Oce B Freq Offset 7388005 373 kHz n 1 23122424 GHa 401 dBm Occ B Freq Offset 19.367 176851 kHe
-~ . LU B3
10:33:24 WM 02/15/2028 10:34:04 WM 02/15/2028

TEL : 886-3-327-3456 Page Number : A10-6 of 30
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Conducted Band Edge

FR1 n30 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 3,00 4B

Ref Level 3000 dBm  Offset 3,00 48 Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
Limit Chestl FRss Limit Chee PSS
20 dBkineSPURIOSANEABS- 2 ahes ! 20 di ,|
| . -
20 ‘ l |
B 1 " |
|
5P A4 _:r",lz:gimm LINE_ABS_002 J N
AN - \s
1 e BV L e i
U P E— | - — N I | e E—
= W
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270GHz 1288 GHz 1.000 MHz 2.27038 GHz -15.62 dB 2270 GHz 2.288 GHz 1.000 MHz 2.27027 GHz2 -55.63 dBm -15.63 dB
2.288 GHz 2292 GHz 1000 MHz 229075 GHz 181248 2.288 GHz 2.292 GHz 1,000 MHz 228996 GHz 55.77 dBm -18.77dB
2.292 GHe 2.296 GHz 1.000 MHz 229598 GHz -23.80 dB 2292 GHz 2.296 GHz 1.000 MHz 229483 GHz 55.57 dBm -24.57 dB
2296 GHz 2300 GHz 1.000 Mz 2.29796 GHz 2296 GHz 2300 GHz 1.000 MHz 229982 GHz 54.74 dBm -29.74 dB
2.300 GHz 2304 GHz 1.000 MHz 230394 GHz 2,300 GHz 2309 GHz 1.000 MHz 2.30734 GHz -48.87 dBm -35.87 dB
2304 GHz 2305 GHz 50.000 kHz 30500 GHz 2,309 GHz 2310GHz 50.000 kHz 2.30934 GHz 61.75 dBm -48.75 dB
2,305 GHr 2310GHz 100,000 kHz 230532 GHz 2310GHz 2315GHz 100,000 kHz 231461 GHz 20.45 dBm -9.55dB
2310GHz 2311 GHe 50,000 kHz 231012 GHz 2315 GHz 2316 GHz 50.000 kHz 231502 GHz 16.70 dBm -3.70 dB
2311 Gz 2320GHz 1.000 Miz 231274 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31606 GHz 34.56 dBm -21.56dB
2320 GHz 2324 GHz 1.000 MHz 232010 GHz 2.320 GHz 2.324GHz 1.000 MHz 2.32196 GHz 50.66 dBm -25.66 dB
2324 GHe 2328 GH: 1.000 Mz 232406 GHz 1324GHz 1328 GHz 1.000 MHz 2.32406 GHz -54.87 dBm -23.87 dB
2328 GHe 2337 GHe 1.000 MHz 232801 GHz 23286tz 2337GHe 1.000 Mtz 232867 GHz -54.92 dBm -17.52dB
2337 GHz 2.341 GHz 1.000 MHz 233797 GHz 2337 GHz 2341 GHz 1.000 MHz 234019 GHz 56.14 dBm 2514 dB
Ready (LLLLLLLLD i
10:19:17 AN 02/15/2024 10:285:30 A 02/15/2024

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

Ref Level 30,00 dBm

Ref Level 30,00 dBm

05:32:1% PM 02/15/2024

Offset 3.00dB = REW 100 kHz sGL Offset 3,008 & RBW 100 kHz
- At 30dB = SWT_ 100ms = VBW 300kHz _Made Sweep Count 100/100 [ = Att 3046 & SWT 100 ms & VBW 300kHz _Mode Sweep
1 ACLR 1Rm Avg | 1ACLR
20 dBir e - = 0 T
10 dé
a
10 - .
-20 /
30 B
P
-40
R ey

60 - _ -~
CF 23045 GHz 1001 pis 200.0 kHa/ Span ZOMHz || (cF23095 GHz 1001 pts 200.0 kHz/ Span 2.0 MRz
2 Result Summar None 2 Result Summa: None

Tl (Ref) 1.000 Mtz -14.14 dBm Tx1 (Ref 1,000 MH; -50.86 dBm

T Totol 1414 dBm el z 50,86 JBm

09:29:27 AM  02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-7 of 30



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge /1 RB / Upper zoom in

Ref Level 3000 dBm ~ Offset 200 dB = RBW 100 kHz
- A 30dB & SWT 100 ms & VBW 300 kHz _ Made Sweep

oL RefLevel 30.00d8m  Offset 300dB = RBW 100 kHz
Count 100/100 | * Att 30GR & SWT 100 ms = VBW 300kHz Mode Sweep

s6L
Count 100/100
1Rm Avg

CF 2.3105 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || /(F 23155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None

Tl (Ref 1,000 Mtz -51.43 dBm Ei
TxTE—ml) =L Tx1 (Ref) 1.000 MHz -17.00 dBm

Tx Total -17.00 dBm

05:32:40 BM  02/15/2024 09:29:50 AM 02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-8 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 2,00 d8

Mode Sweep saL RefLevel 30.00d8m  Offset 3,00 dB Mode Sweep seL
Count 100/100 Count 100/100
ETa 7
Uit Che PhSs Limit Cheek
20 dBine SFURKDUS_(vE_AB5 02 Al 20 dBé A
nmrarmane
il
) I T B
20 B | ! B
SPURIOUS LINE|ABS 002 \ SPURIOUS_LINE_ABS 002 —1
“sU oD w AU asm —
e B
et S
CF 23055 GHz 7013 pts 1 MHa! Span 71.0 MHz || [CF2.3055 GHz 013t 1 Wibz/ Span 71.0 Mz
2 Result Summar 2 Result Summa
2.270 GHz 2.288 GHz 1.000 Miz 228738 GHz -50.90 dBm -14.90 dB 2270 GHz 2.288GHz 1.000 MHz 227134 GHz -55.73 dBm -15.73 dB
2.288 GHz 2292 GHz 1.000 Mz 2.29194 GHz -50.49 dBm -13.49 dB 2288 GHz 2292 GHz 1.000 MHz 2.29198 GHz -54.35 dBm -17.35d8
2.292 GHr 2.296 GHr 1.000 MHz 229515 GHz -44.25 dBm -13.25 dB 2292 GHz 2.296 GHz 1.000 MHz 2.29598 GHz -51.58 dBm -20.58 dB
2.296 GHe 2,300 GHz 1.000 Miz 229871 GHz -38.56 dBm -13.56 dB 2296 GHz 7300 GHz 1.000 MRz 2.29994 GHz 4385 dBm -18.86 dB
2.300 GHz 2304 GHz 1.000 Mtz 2.30327 GHz -27.91 dBm -14.81 dB 2.300 GHz 2309 GHz 1,000 MHz 2.30815 GHz -28.36 dBm -15.36 dB
2.304 GHz 2.305 GHz 50.000 kHz 2.30498 GHz -25.97 dBm -12.97 dB 2.309 GHz 2310 GHz 50.000 kHz 30998 GHz -26.95 dBm -13.95 dB
2,305 Ghr 2310GHz 00000 iz 8.05 dBm 21.95 dB 2310GHz 2315GHz 700.000 kHz 231383 GHz .11 dBm 218948
2310GHz 2311GHe 50000 kHz 31002 GHz -25.10 dBm 1210 dB 2315GHz 2316 GHz 50.000 kHz 231501 GHz -23.84 dBm -10.83 dB
2311 GHe 2320 GHz 1.000 MHz 231185 GHz -25.65 dBm 1265 dB 2316 GHz 2320 GHe 1,000 MHz 231677 GHz -28.09 dBm
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -43.46 dBm -18.46 dB 2320 GHz 2324 GHz 1.000 MHz 32010 GHz -37.16 dBm
2324 GHr 2328 GHz 1000 MHz 232406 GHz -52.28 dBm -21.28 dB 2324GHs 2328 CHE 1,000 MHz 232418 GHz 4095 dBm
2328 GHe 2337 GHe 1.000 Miz 232822 GHz -54.35 dBm -17.35 dB 3328 GHe 3337 GHe. 1,000 MHz 232876 GHz 2970 dBmi
2337 GHz 2341 GHz 1.000 MHz 233718 GHz -56.15 dBm 2515 dB 2357 Che 3341 CHy 1000 M 233983 GHz 56,08 dBm
neody N .
10:10:53 AM 02/15/2024 10:20:30 AM  02/15/2024

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

RefLevel 3000Bm  Offset 3.00dB & RBW 100 kHz saL RefLevel 30.00d8m  Offset 3.00dB = RBW 100kHz s6L
- A 3008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 | # Att 30 B ® SWT _100ms & VBW 300kHz _Mode Sweep Count 100/100
1 ACLR im Av
20 dBinr HT 20 I
10 d8
0 . -
0 i /
/ /
20 v
foanaet] Lt
a0 B
[ —
L | s
60
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz || |(F 2309 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None
Tl (Ref) 1,000 MHz -21.63 dBm Tl (Ref] 1,000 MHz -22.04 dBm
Tx Total -21.63 dBm Tx Total -22.04 dBm
resty L fesdy
05:18:01 PM  02/15/2024 09:19:44 AN 02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A10-9 of 30



samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

Lowest Band Edge / Full RB / Upper zoom in

Highest Band Edge / Full RB / Upper zoom in

RefLevel 3000 cBm  Offset 3.00d5 = RBW 100 kHz

6L

RefLevel 30.00dBm Offset 30048  RBW 100 kHz

6L

- At 3005 # SWT_ 100 ms * VEW 300 kHz _Mode Sweep Count 1007100 | # At 3046 ® SWT _i00ms = VBW 300kHz _Mode Sweep Count 100/100
1ACLR 1Rm Avg

20 der oy 20 I

10 dé piLL N

a

\ Y
-10 5
20 \‘Q =
MM
30
| — N"«-TN\
S . | .

40 T -
50 dBm

&0

CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0 MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tx1 (Ref) 1.000 MHz -20.38 dBm Tl (Ref) 1.000 Mz -20.43 dBm
Tx Total -20.38 dBm Tx Total -20.43 dBm
L [ e fety =

05:18:37 M 02/15/2024 09:20:15 A 02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-10 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n30 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 3,00 4B

Ref Level 3000 dBm  Offset 3,00 48 Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
Limit Chesk FpsS Limit Chee PESS
20 dBkineSPURIOSANEABS- 2 ahes- 20 di . g
\1
o b l\
20 dBm b l
SPURIOUS_LINE SPURIOUS_LINE_ABS_002 { J W |
a0 apm V .
N R E—— — - S— - 1 e | S S
W
CF 2.3055 GHz. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2.270 GHz 2288 GHz 1.000 MHz 227009 GHz -15.67 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27062 GHz -55.68 dBrm -15.68 dB
2.288 GHz 2292 GHz 1000 MHz 229016 GHz 1828 dB 2288 Ghir 2292 Ghz 1,000 MHz 229028 GHz 55.77 dBm -18.77dB
2.292 GHe 2.296 GHz 1.000 MHz 229590 GHz -23.95d 2292 GHz 2.296 GHz 1.000 MHz 229400 GHz 55.50 dBm -24.59dB
2296 GHz 2300 GHz 1.000 Mz 2.29792 GHz -24.25 dB 2296 GHz 2.300 GHz 1.000 MHz 2.29970 GHz 54.86 dBm -29.86 dB
2.300 GHz 2304 GHz 1.000 MHz 230398 GHz -20.80 dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30734 GHz -39.46 dBm -36.46 dB
2304 GHz 2305 GHz 50.000 kHz 30497 GHz -2.61 di 2,309 GHz 2.310GHz 50.000 kHz 2.30938 GHz -61.65 dBm -48.65 dB
2,305 GHr 2310GHz 100,000 kHz 230535 GHz 2310GHz 2315GHz 100,000 kHz 2.31466 GHz 19.86 dBm -10.14 d8
2310GHz 2311 GHe 50,000 kHz 231006 GHz 2315 GHz 2316 GHz 50.000 kHz 231500 GHz 16.48 dBm -3.48 dB
2311 GHz 2320GHz 1.000 Miz 231283 GHz 2316 GHz 2330 GHz 1.000 MHz 231602 GHz 35.20 dBm -22.20d8
2320 GHz 2324 GHz 1.000 MHz 232002 GHz 2.320 GHz 2324 GHz 1.000 MHz 2.32216 GHz 50.78 dBm -25.78 dB
2324 GHe 2328 GH: 1.000 Mz 232418 GHz 1324GHz 1328 GHz 1.000 MHz 232402 GHz -54.99 dBm -23.99 dB
2328 GHe 2337 GHe 1.000 MHz 232831 GHz 23286tz 2337GHe 1.000 MHz 232929 GHz -55.16 dBm -18.16 dB
2337 GHz 2.341 GHz 1.000 MHz 2.33730 GHz 2337 GHz 2341 GHz 1.000 MHz 233726 GHz 56.12 dBm 2512 dB
Bl [
10:16:54 AN 02/15/2024 10:25:05 AM 02/15/2024

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

- A
1 ACLR

20 dBor

Ref Level 30,00 dBm

Offset 3.00.dB = REW 100 kHz
30dB & SWT 100 ms & VBW 300 kHz _ Made Sweep

SGL

Count 100/100
1R Ave

Ref Level 30,00 dBm
- At
1ACR

Offset 3,00dB = RBW 100 kHz
3048 ® SWT 100 ms = VBW 300kHz Mode Sweep

et

e

CF2.3045 GHz

1001 pis

200.0 kHz/

Span ZOMHz

CF 23095 GHz.

1001 pts. 200.0 kHz/

Span 2.0 MHz

2 Result Summar
Tacl Ref) 1,000 MHz -14.12 dBm
Tx Total -14.12 dBm

05:30:3% PM 02/15/2024

09:28:50 AM 02/16/2024

2 Result Summa: None
Tl (Ref] 1.000 MHz -51.16 dBm
Tx Total -51.16 dBm
STET

Resdy

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A10-11 of 30




samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge /1 RB / Upper zoom in

| e B
Ref Level 30.00dBm  Offset 3.00dE ® RBW 100 kHz

61 Reflevel 30.00dBm  Offset 3,00dB ® RBW 100 kiiz

seL
- An 308 ® SWT 100 ms & VBW 300 kHz _Mode Sweep Caunt 1007100 | © At 3046 @ SWT_100ms & VBW 300kHz _Mode Sweep Count 100/100
Rem A 1ACLR 1Rm Avg
20 dBen H 20 dbr
10d8
a
-10
20
30
R —
“ ] Mw
A A

0 == I —
CF2.3105 GHz 1001 ps 200.0 kHz/ Span 2.0 MHz || [(F2.315 5 Gz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Txl (Ref) 1,000 MHz -51.67 dBm Tt Ref] 2000 Mz "15.30 dBm

Tx Totol -51.67 dBm T Total 1230 dBm

05:30:15 PM 02/15/2024 09:28:34 AN 02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-12 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 2,00 d8

Mode Sweep oL RefLevel 30.00dBm  Offset 30048 Mode Sweep seL
Count 100/100 Count 100/100
ETa 7
it ches PRES Limit Check

20 dBine SFURKDUS_(vE_AB5 02 Al 20 dBé - A

] T . B \

20 dBer ;‘ %l Br J

- - - ~

SPURIOUS LINE ABS 002 o L VI R SPURIOUS, LINE ABS 002 | ——t U \F B

“wu g ardom

CF 2.3055 GHz. 7013 prs. 1 MHz/ Span 71.0 MHz || |CF 2.305 5 GHz 7013 pts. 1 MHz/ Span 71.0 MHz

2 Result Summar 2 Result Summa
2210 GHz 2288 GHz 1.000 MHz 228791 GHz -50.70 dBrm -10.70 dB 2270GHz 2.288 GHz 1.000 MHz 228755 GHz -50.43 dBm -14.43 dB
2288 GHz 2292GHz 1.000 Mz 2.29186 GHz -45.89 dBm -8.89 dB 2288 GHz 2292 GHz 1.000 MHz 229198 GHz -51.11 dBm -14.11d8
2.292GHr 2.296 GHr 1.000 MHz 2.29598 GHz -40.34 dBm -9.34d 2292 GHz 229 GHz 1,000 Mtz 229558 GHz .21 dBm 17.21 dB
1296 GHtz 2300 Gfz 1000 MHz 229828 GHz -3439 dBm -9.39 dB 7296 GHz 3300 Ghiz 1.000 MHz 2.29982 GHz 41,67 dBm 1667 dB
2.300 GHz 2304 GHz 1.000 Mtz 2.30394 GHz -25.81 dBm -12.81 dB 2.300 GHz 2309 GHz 1,000 MHz 2.30896 GHz -26.87 dBm -13.87 dB
2.304 GHz 2.305 GHz 50.000 kHz -23.36 dBm -10.36 dB 2309 GHz 2310 GHz 50.000 kHz 2.30999 GHz -25.06 dBm -12.06 d8
2,305 Ghr 2310GHz 00,000 ki 7.49 dBm 2251 dB 2310GH: 2315GHz 700.000 kHz 231319 GHz 834 dBm -21.66dB
2310GHz 2311GHe 50000 kHz 31000 GHz -25.40 dBm 240d 2315GHz 2316 GHz 50.000 kHz 231500 GHz -24.29 dBm -1129.d8
2311 GHz 2320GHz 1.000 MHz 231104 GHz 25.98 dBm 12.98 dB 2316 GHz 3320 GHr 1000 MHz 231602 GHz 27.88 dBm 1458 dB
1320GHz 1324GHz 1.000 MHz 232022 GHz -41.23 dBm 1623 dB 2320GHz 2324 GhHz 1.000 Miiz 232038 GHz -35.47 dBm -10.47 dB
2324 Gz 2328 GHz 1.000 MHz 232402 GHz -48.92 dBm 17.92 dB 1324 GHz 1328GHz 1.000 MHz 232402 GHz -41.10 dBm -10.10d8
2328 GhHr 2337 GHe 1000 Miz 232867 GHz -31.06 dBm 4.06 di 2328GHz 2337 GHz 1.000 MHz 232956 GHz -45.78 dBm -8.78 dB
2337 Gt 2341 GHz 1.000 MHz 233738 GHz -56.12 dBm -2512dB 3397 o 331 o 1 000 i 233718 GHz 255,96 dBm 2496

neody N Rescy (N
10:12:45 AM 02/15/2024 10:21:28 AM  02/15/2024

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

RefLevel 3000Bm  Offset 3.00dB & RBW 100 kHz saL RefLevel 30.00d8m  Offset 3.00dB = RBW 100kHz s6L
- A 3008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 | # Att 30 B ® SWT _100ms & VBW 300kHz _Mode Sweep Count 100/100
1 ACLR im Av
20 dBinr HT 20 I
10 d8
0 7
a0 B
~20 dBor — =
T el
20 ] B
B B S
60
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz || |(F 2309 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None
Tl (Ref) 1,000 MHz -20.01 dBm Tl (Ref] 1,000 MHz -20.05 dBm
Ta Total -20.01 dBm Ta Total -20.05 dBm
resty =" | -
05:22:06 PM  02/15/2024 09:22:15 AM  02/16/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-13 of 30



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

Ref Level 3000dBm  Offset 3.00dB & REW 100 kHiz sl Reflevel 30.00cBm  OMfset 300dB  RBW 100 kiz seL
- At 3005 # SWT_ 100 ms * VEW 300 kHz _Mode Sweep Caunt 1007100 | © At 3046 ® SWT _i00ms = VBW 300kHz _Mode Sweep Count 100/100
1ACLR 1Rm Avg
20 dim—————————— oy 20 I
10 dé
a
-10 b
20 T . —~
.
30
e

40
50 dBm
&0
CF 2.3105 GHz 1001 pte 200.0 kHz/ Span 2.0 MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tx1 (Ref) 1.000 MHz -20.28 dBm Tl (Ref) 1.000 Mz -20.26 dBm

Tx Total -20.28 dBm Tx Total -20.26 dBm

R (m 3

05:22:27 PM 02/15/2024 09:22:36 A 02/16/2024

TEL : 886-3-327-3456 Page Number 1 A10-14 of 30
FAX . 886-3-328-4978






